300 EXC 2014 <2014><AU><F7460N6>

ENGINE CASE
13074
@
@
Ca & \
#)(19(9(9(9 @@
Pos Part Number Description Additional Text Quantity

1 55130000344 ENGINE CASE CPL. 250/300 2012 1.00
15 0025060126 HH collar screw M6x12 TX30 1.00
16 50232050001 STEEL WASHER 6,4X17X3 1.00
18 59033018000 BUSHING PIN 2000 1.00
19 0912060123 AH SCREW DIN0912-M 6X12 1.00
20 0912060404 AH SCREW DIN0912-M 6X40 A2 1.00
26 54830024000 CLUTCH COVER GASKET 2003 1.00
27 54630027000 DOWEL BUSHING 13,8X11X12 1.00
28 54830027000 DOWEL 21X12 03 1.00
39 54830039000 ENGINE CASE GASKET 2003 1.00
49 54634049000 RETAINING PLATE 1.00
60 0025060406 HH collar screw M6x40 TX30 9.00
63 0025060556 HH collar screw M6x55 TX30 2.00
64 0025060606 HH collar screw M6x60 TX30 1.00
99 55130099000 GASKET SET 250/300 08 0.00




